ATTORNEYS AT LAW

Kentucky Home Trust Building, 450 South Third Street, Louisville, Kentucky 40202-1410
Telephone (502) 569-7525  Telefax (502) 569-7555 www.rubinhays.com

CHARLES S. MUSSON
W. RANDALL JONES
CHRISTIAN L. JUCKETT

RECEIvER

May 22, 2012 . UAY 29 201,
UBL IC SE
R
CoMmpaY VICE

Mr. Jeff Derouen
Executive Director

Public Service Commission
P.O.Box 615

Frankfort, Kentucky 40602

Re:  Grayson County Water District PSC Application - KRS 278.023

Dear Mr. Derouen: \\ m q 8

Enclosed please find the original and ten (10) copies of the Application of the Grayson
County Water District for a Certificate of Public Convenience and Necessity to construct, finance
and increase rates pursuant to KRS 278.023.
[...]
Mr. Randy Jones, Rubin & Hays
Mr. Tom Goff
Mr. Ashley Willoughby, Lincoln Trail Area Development District
All Bidding Contractors — Bid Tab Only



BID TABULATION
Project 19 Contract 1
Grayson County Water District

We certify that, to the best of our knowledge, the bid tabulation is an

accurate repregentation of the bids received on April 5, 2012

Page 1 of |

. [~
April 5, 2012 Cann-Tech, LLC
Engineer's Estimate Do-All Construction Smith Centractors Cleary Construction
UNIT UNIT UNIT UNIT
NO. ITEM QUANT. | UNIT PRICE TOTAL PRICE TOTAL PRICE TOTAL PRICE TOTAL
¢ |400 KW generator and sub ] LS | $125,000.00]  $125,000.00] $83,960.00 $83,960.00]  $62,000.00 $62,000.00]  $85,800.00 $85,800.00
base fuel tank
2 Geothermal HVAC System 1 LS 30,000.00 $30,000.00 45,000.00 $45,000.00 29,000.00 $29,000.00 35,000.00 $35,000.00
3 Ultraviolet disinfection system i LS 240,000.00 $240,000.00 60,802.00 $60,802.00 50,000.00 $50,000.00 192,100.00 $192,100.00
4 All remaining work at WTP 1 LS 855,000.00 $855,000.00} 1,136,734.00] $1,136,734.00} 1,310,000.00| $1,310,000.00} 1,196,900.00] $1,196,900.00
Total Construction Cost $1,250,000.00 $1,326,496.00 $1,451,000.00 $1,509,800.00




\WHeegy,

e OFKEN 1,
BID TABULATION We certify that, to the best of our knowledge, the bid tabulation isan & &\/ﬂ§x «\Nw Page i of |
Project 19 Contract 2 accurate reprgsentatign of the bids received on April 5, 2012 n... MATTH ....‘h “ﬂ
Grayson County Water District 7 i BAKER .w =
April 5,2012 Cann-Tech, LLC ..... W\M\AMQMAN\\..«% $
, A,w,.......mzm... N
A AR
Horsley Construction Engineer's —w.msmmshﬁ&.:ma 3 Gary Clifford, Inc.
UNIT UNIT UNIT
NO. ITEM QUANT. UNIT PRICE TOTAL PRICE TOTAL PRICE TOTAL
1 10-inch PVC SDR 21 8,009 LF $18.00 $144,162.00 $20.00 $160,180.00 $21.50 $172,193.50
2 16-inch steel casing bore and jack 290 LF $125.00 $36,250.00 $150.00 $43,500.00 $180.00 $52,200.00
3 10" creek crossing directional bore 80 LF $125.00 $10,000.00 $285.00 $22,800.00 $200.00 $16,000.00
4 10" gate valve 2 LF $1,500.00 $3,000.00 $1,800.00 3,600.00 $1,200.00 $2,400.00
5 Fire hydrant 3 LF $2,700.00 $8,100.00 $3,500.00 $10,500.00 $3,600.00 $10,800.00
6 Connection to existing main 2 LF $1,800.00 $3,600.00 $5,000.00 $10,000.00 $2,500.00 $5,000.00
7 Bituminous replacement 60 LF $20.00 $1,200.00 $25.00 $1,500.00 $25.45 $1,527.00
8 Gravel replacement 120 LF $23.00 $2,760.00 $8.00 $960.00 $5.45 $654.00
Total Construction Cost $209,072.00 $253,040.00 $260,774.50
United Pipeline Cleary Construction Twin States Utilities
UNIT UNIT UNIT
NO. ITEM QUANT. | UNIT PRICE TOTAL PRICE TOTAL PRICE TOTAL
1 10-inch PVC SDR 21 8,009 LF $20.00 $160,180.00 $28.00 $224,252.00 $32.50 $260,292.50
2 16-inch steel casing bore and jack 290 LF $280.00 $81,200.00 $210.00 $60,900.00 $225.00 $65,250.00
3 10" creek crossing directional bore 80 LF $150.00 $12,000.00 $180.00 $14,400.00 $190.00 $15,200.00
4 10" gate valve 2 LF $2,000.00 $4,000.00 $1,820.00 $3,640.00 $1,700.00 $3,400.00
5 Fire hydrant 3 LF $4,600.00 $13,800.00 $3,400.00 $10,200.00 $3,500.00 $10,500.00
6 Connection to existing main 2 LF $1,600.00 $3,200.00 $2,670.00 $5,340.00 $2,500.00 $5,000.00
7 Bituminous replacement 60 LF $55.00 $3,300.00 $30.00 $1,800.00 $45.00 $2,700.00
8 Gravel replacement 120 LF $20.00 $2,400.00 $12.00 $1,440.00 $8.00 $960.00
Total Construction Cost $280,080.00 $321,972.00 $363,302.50




RECE/=r

PRELIMINARY ENGINEERING REPORT MAY 22 5 012
PROJECT 19 —- WATER TREATMENT PLANT PUBLIC srr ,LA
IMPROVEMENTS AND WATERLINE COM M;SSEST(\J; \?L
Prepared For:

GRAYSON COUNTY WATER DISTRICT
113 SOUTH LEE AVENUE
LEITCHFIELD, KY 42755-0217

Prepared By

 CANN-TECH, LLC
/. EFNGINEERS - PILANNERS - MANAGERS

1100 Glensboro Road
Parkview Center, Suite 9
Lawrenceburg, Kentucky 40342
Phone (502) 859-0907
Fax (502) 859-0668
Cell (502)343-0224
E-mail: Waterboy@kih.net

VitEeong,
e bty
Ol

May 2010 &,\}f ‘




TABLE OF CONTENTS

GENERAL

PROJECT PLANNING AREA

EXISTING FACILITIES

NEED FOR PROJECT

ALTERNATIVES CONSIDERED

PROPOSED PROJECT (RECOMMENDED ALTERNATIVE)
CONCLUSIONS AND RECOMMENDATIONS

IO\ B W e

ABBREVIATIONS

O&M - Operations and Maintenance
PER - Preliminary Engineering Report
RUS — Rural Utilities Service
WTP-Water Treatment Plant
GCWD-Grayson County Water District
DOW-Division of Water

UV-Ultra Violet

VAN DB DWW



GENERAL

The Grayson County Water District (GCWD) serves approximately 5,800 customers in
Grayson County, Kentucky. The GCWD currently treats water at its 1.5 MGD
conventional treatment plant and purchases water from the City of Leitchfield. The water
treatment plant was completed in 2002 and has been producing quality water ever since.

The GCWD is a progressive water district and is trying to take steps now to help them
comply with current, as well as, future drinking water regulations. The work proposed in
this project will modify several areas of the water treatment process and allow GCWD to
produce even higher quality water while at the same time improving their treatment
scheme to better comply with current regulations and be prepared for proposed
regulations. This project will help GCWD to treat water more efficiently thereby
allowing them to keep providing water to their customers at reasonable rates. This
project also includes installation of approximately 5,000 feet of 10” water line. This line
should improve flows and pressures near the Grayson County High School as well as
improve pressures in the southwestern part of the GCWD service area.

The project scope includes adding an ultra-violet disinfection system to the water
treatment plant. This will provide an additional method of disinfection to the plant,
increasing the reliability of the water produced while at the same time should reduce
disinfection by-products associated with chlorine disinfection. Very few water treatment
plants in the state provide this level of multi-barrier protection against waterborne
pathogens.

The project scope also includes constructing a sodium hypochlorite (bleach) feed system
to replace the existing chlorine gas system. Handling chlorine gas requires a great deal of
precautions and safety measures and poses a risk to employees and nearby residents
should a leak occur. Future regulation will make operating a chlorine gas system even
more onerous. By switching to a bleach system now, they will be prepared for any future
regulations as well as relieving the safety concerns associated with gaseous chlorine.

A standby generator is proposed for this project as well. Having a standby generator
onsite will help the GCWD continue to provide water to its customers during power
outages.

Name of Applicant and Owner of the WTP:

Grayson County Water District
Warren RECC Building

113 South Lee Avenue

Leitchfield, Kentucky 42755-0217



Kevin Shaw, System Manager, Phone (270) 259-2917

The location of the proposed work at the water treatment plant is shown in the attached
Appendix A and the proposed 10” water line is shown in attached Appendix B.

PROJECT PLANNING AREA

The area affected by this project will include all of the GCWD service area west of the
City of Leitchfield. The improvements at the WTP will improve water quality for all
customers that purchase water treated at the water treatment plant. The more efficient
operation and ability to comply with future regulations will allow GCWD to keep their
rates as low as possible, thus affecting all GCWD customers. In the future, the customers
that purchase water from GCWD that has been purchased from the City of Leitchfield may
eventually receive water treated at the GCWD water treatment plant. The 10-inch water
line will be installed west of Leitchfield and will improve pressures in the GCWD system
west of Leitchfield extending to the southwestern part of Grayson County:

A. Location. Please see the map attached in Appendix B delineating the GCWD
service area and as well as the location of the proposed 10-inch line.

B. Environmental Resources Present. The environmental resources present in the
GCWD service area will not be affected by this project. No new construction is
proposed outside of areas previously disturbed by the construction of the water
treatment plant or previously installed water lines. Environmental considerations
at the water treatment plant site were addressed to receive federal funding for that
project in 2000 and 2001. The proposed water line is adjacent to an existing
water line.

C. Growth Areas and Population Trends. The proposed work does not include
increasing the capacity of the water treatment plant. It is currently still within the
projected populations predicted during the design of the water treatment plant.
The new line will improve pressures in the affected areas as well as increase water
flow to those areas.

EXISTING FACILITIES

The existing water treatment plant is of conventional design with a flash mixer,
flocculation and sedimentation basin, gravity filters, clearwell, and chemical storage and
automatic feed facilities. In operation, raw water enters the plant from the Rough River
Lake through a 12-inch main into an open flume in the plant where chlorine, alum, lime,
and polymer can be added. The water continues into the flash mixer and then to the
flocculation basin where a series of variable speed mixing paddles facilitate the floc
formation process.

The water continues into the sedimentation basin with a detention time ranging from 3 to 4
hours. The bottom of the basin contains a circular sludge removal device, from which



sludge is withdrawn. Water flows through tube settlers and then through submerged
orifices at the downstream end of the basin before continuing to the plants two filters.

Within the filters, water flows by gravity down through approximately four feet of
multimedia and an under-drain system into the clearwell. From the clear well water is
distributed by high service pumps into the distribution system.

Bulk chemical storage and automatic chemical feed systems are provided throughout the
plant. Potassium permanganate can be fed into the discharge side of the raw water pumps
and activated carbon slurry can be added at the rapid mixer, or post-sedimentation points,
for taste and odor control. Chlorine, which is stored in 150 pound cylinders, is supplied
through vacuum feed chlorinators to the raw water influent flume, the pre-filtration point,
and the clearwell.

The PLC system runs the plant through programmable controllers and a network of
interface stations in communication with each other and tied into a main control center
through a modem. Color CRTs facilitate operator interaction. A desktop computer
enables operators to monitor pump pressure, water flows, and clearwell levels for the
plant.

The chemical feed systems function automatically based on set points that plant operators
have entered into the PLC system. As raw water enters the plant, flow, pH, and turbidity
are continuously monitored by the computer to optimize feed rates for chlorine, polymer,
and other chemicals. Similarly, a streaming current detector, which measures the electrical
charge in water, aids the computer in constantly varying the alum dosage for maximum
coagulation efficiency. Operators can over-ride the automatic control system at any time.

A. Location Map. Appendix A shows an overview of the existing water treatment
plant site with the proposed changes. Appendix B includes a GCWD service area
map.

B. History. The water treatment plant was constructed in 2001/2002 and has been in

operation since June 2002. The plant was designed to serve the predicted
population for twenty years and provides the current capacity needed.

C. Condition of Facilities. The current facilities are still in excellent repair. The
water treatment plant has had no problems complying with all of the requirements
of the Safe Drinking Water Act with the exception of disinfection by products.
During initial startup and a few times during the operation of the water treatment
plant over the last nine years, the levels for halo-acetic acids (HAAs) was
exceeded. GCWD has piloted and implemented several process changes as well
as distribution system operational changes to improve these HAA levels. The
proposed settling basin improvements and the addition of a UV disinfection
system should greatly improve GCWD’s ability to prevent the formation of HAAs
in their water treatment plant effluent.

D. Financial Status of any Existing Facilities. Currently, GCWD is repaying the loan
for the water treatment plant from 2001 as well as the RUS loan for Project 15 in
2005 as well as existing debt carried over from prior projects. The GCWD plans
to implement a rate increase to cover the approximate $22,000 annual debt service




4.

for this project. Based on the recommendations from RUS and the summary
addendum, the exact amount of the rate increase will be determined at a later date.
Existing debt and audit information is being submitted to RUS along with this
preliminary engineering report.

NEED FOR PROJECT
Describe the needs in the following order of priority:

A. Health, Sanitation, and Security. This project proposes to eliminate the gaseous
chlorine system at the water treatment plant. Chlorine gas is an extremely
hazardous material and requires GCWD to have special procedures in place to
complete any activity associated with the gas. The industry is trending toward
even more stringent regulations for gaseous chlorine that could become an even
greater burden to the GCWD. In addition, the potential for a gas leak poses a
concern for nearby citizens. By switching to a bleach system, this will no longer
be a concern. The proposed line will improve flows and pressures in the areas
west of Leitchfield and extending to the southwest. This should help maintain
service should there be a main break or a tank out of service, thus reducing the
time for customers to potentially be without water and preventing potential boil
water advisories.

B. System O&M. This new project will give the water treatment plant operators
more options to fine tune their treatment scheme to provide the best quality water
at the most efficient cost. The proposed facilities should in no way increase the
necessary maintenance at the plant and some areas will reduce maintenance. The
new clarifier baffle wall should increase the time between cleanings. The
proposed 10-inch water line will not have any additional impact on the operations
and maintenance of the distribution system.

ALTERNATIVES CONSIDERED

There is no reasonable alternative to this project. The water treatment plant has gone
through the Kentucky Division of Water optimization program and is certified as fully
optimized. The GCWD and the water treatment plant have received numerous awards for
their system operation and water quality. Additional interconnections will not improve the
system due to the distances required to make the interconnections and the potential
decrease in water quality by having long transmission mains. The only alternative is to do
nothing in which case the potential exists for future HAAs levels to be elevated. The
future chlorine and water quality regulations will require water treatment plants to make
changes similar to these and by being proactive, GCWD will minimize their risk for
violating said regulations. In addition the proposed backup generator should allow the
water treatment plant to stay in operation during power outages. The proposed geothermal
HVAC system should reduce heating and cooling costs for the water treatment plant. The
proposed 8-inch line will improve service to a large area of the distribution system. The



only other alternative to this is to add additional tanks and pump stations. This would be
far more costly then adding a parallel line to accomplish the same goal.

PROPOSED PROJECT (RECOMMENDED ALTERNATIVE)

A.

B.

(1)

(2)

3)
(4)
*)

Project Design.

Water Supply. The water treatment plant will continue to pump water
from Rough River Lake. The source water is very good and GCWD is